INSPECTION CERTIFICATE FOR FURNACES.

WILLIAM BEARDMORE & COY,, Lm.

Parkhead Forge Rolling Mills
. and Steel Works, B

Glasgow, 14th May 19117
To MESSRS. THE NORTH EASTERN MARINE CO. LD.

SOUTH DOCK . = SUNDERLAND,

MN. & G., 4/3/16.
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Representatives at our Parkhead Works, and Material and Workmanship found satisfactory.
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